CONTAMINANTS OF EMERGING CONCERN BEHAVIOR WITHIN WATER
RENEWAL FACILITIES
by

Joshua C. Baker

A thesis

submitted in partial fulfillment
of the requirements for the degree of
Master of Science in Civil Engineering

Boise State University

May 2022



© 2022

Joshua C. Baker

ALL RIGHTS RESERVED



BOISE STATE UNIVERSITY GRADUATE COLLEGE

DEFENSE COMMITTEE AND FINAL READING APPROVALS

of the thesis submitted by

Joshua C. Baker

Thesis Title: Contaminants of Emerging Concern Behavior within Water Renewal
Facilities

Date of Final Oral Examination: 04 March 2022

The following individuals read and discussed the thesis submitted by Joshua C. Baker, and
they evaluated the student’s presentation and response to questions during the final oral
[...]
Quebec had a concentration of 869 ng/L where the (Asimakopoulos et al., 2017) study
found an incoming concentration at a similar sized city in New York state to be 225 ng/L.
Socioeconomic, legal differences between areas, and the type of treatment system affects
EC concentrations. A combined sewer and storm water treatment system would have a
lower concentration due to the storm water dilution. Many of the studies were conducted
in straightforward lagoon style treatment. Lagoon treatment is common in rural areas, but
many urban areas have more advanced types of treatment facilities like the LSWRF.
Tertiary treatment, such as filtration or chemical addition may have a greater effect on
ECs. This highlights another reason for a non-LC/MS way to detect ECs. Treatment
processes are custom designed based on the wastewater facility’s specific loading criteria.
In the (Hoque et al., 2014) study it was noted that there were detectable levels of
carbamazepine upstream of the wastewater treatment facility. This is significant because
the Otonobee River is in a remote region of Ontario with very few small communities
upstream of the sampling location. The research suggested that the contamination may be
caused by septic tanks along the water bodies that feed into the Otonobee (Hoque et al.,
2014). This research underscored the need to further examine the fate and transport of
ECs within the natural river systems. Each major river system is unique and will require

its own research method and approach.



14

Possible Treatment Methods

Some forms of treatment are being developed to combat the persistence of ECs.
There are two main types; the first is the use of oxidation reactions to drive destruction
and the second is physical separation in the form of filtration (Rizzo et al., 2019).
Oxidation is usually coupled in some way with disinfection and the systems typically
include extremely high UV doses, addition of hydrogen peroxide upstream of UV,
combined hydrogen peroxide and chlorine upstream of UV, and ozonation. These are all
meant to drive oxidation reactions that will destroy ECs and pathogens (Gao, Deng, &
Zhao, 2009). The issue with these is that as described in (Rodayan et al., 2013) it is
unclear if this approach simply transforms the ECs into other compounds that are also
hazardous. Not knowing the breakdown of all the different types of compounds makes
their treatment difficult.

The most effective method for physical separation of ECs is reverse osmosis (RO)
membrane filtration (Alturki et al., 2010). RO filtration systems remove all dissolved and
particulate matter from a water stream leaving only pure water. Some downsides of RO
are that it is expensive to build and has a very high operation and maintenance (O&M)
cost component. RO is cost prohibitive for many municipalities. Standard wastewater
membrane filtration combined with chemical addition may help to bind some ECs, but
more research is required. Dual media (sand/anthracite) type facilities also may offer
benefits due to the ability of carbon filters to bind dissolved components (Metcalf &
Eddy, 1999). An issue with most tertiary filtration at wastewater facilities is that, unless
the compounds eventually get into the solids side for disposal, they will continue to

accumulate within the facility. This is due to the design of tertiary filtrations systems.



15

Once the filters have run for some time, they are cleaned and the water along with all the
captured particles are pumped back to the head of the facility to go through the treatment
steps again (Metcalf & Eddy, 1999). For nutrients this works well because the other
treatment processes will get another chance to remove the nutrients through the solids

system. ECs pose an issue if they don’t ever get into the solids system to be disposed of.



16

CHAPTER 2 RESEARCH METHODS AND RESULTS

Overview

Emerging Constituent Selection

This research focused on a select few ECs to understand what may exist in the
Boise treatment system and at what concentrations. This is not an exhaustive list but is to
determine relative concentrations in the waste stream and determine if additional studies
are warranted. The compounds selected are shown in the following table:

Table 2.1 EC:s selected for testing

CEC Chemical Name Trademark Name (s) Typical Adult Dose*
Ibuprofen Motrin, Advil, Nuprin 1,200 mg/day
Methlphenidate HCI1 Ritalin 20-30 mg/day
Citalopram Celxa 20-40 mg/day

*Typical Doses are provided for information only and in no way substitute for healthcare provider recommended values.

Ibuprofen is an over-the-counter painkiller and fever reducer. Methlphendidate
HCl is an attention deficit hyperactivity disorder (ADHD) and attention deficit disorder
(ADD) treatment drug that increases focus and is often prescribed to children and adults
(Sherzada, 2011). Citalopram is a selective serotonin re-uptake inhibitor. It is used to
treat anxiety and depression in adults (Milne & Goa, 1991). These ECs represent a broad
spectrum of possibilities that are in the system and were selected because of their general

widespread use across the United States. Research has not shown whether ECs are



17

destroyed in a drinking water treatment process or what the effect they may have on the
human body in diluted concentrations of drinking water sources.

Water Renewal Facility Overview

The City of Boise owns and operates two water renewal facilities treating an
average of approximately 30 million gallons per day (MGD). Both facilities are activated
sludge secondary treatment facilities with UV disinfection. The Lander Street Water

Renewal Facility (LSWREF) is the subject of this research.

LSWREF Aerial Photograph (courtesy of the City of Boise)

ur 2.1
The facility is located on Lander Street in Boise, Idaho adjacent to the intersection
of Veterans Memorial Parkway and the Boise River. The LSWRF is a secondary
treatment activated sludge facility that was designed in 1948 and commissioned in 1950,
predating the Clean Water Act (US EPA, 2022). The LSWRF primarily treats flows from

north of the Boise River. Some flows from south of the Boise River are treated at



18

LSWREF through a series of siphon lines that run under the river from the South Boise

Interceptor. The figure below shows the primary collection area for LSWRF.

Shaded area shows
% northern collection
area for LSWRF

Figure 2.2 LSWRF Collection Area (image from Google Maps)

This research focused on the fate and transport across the LSWRF for ECs.
Understanding where, or if, ECs are removed across a water renewal facility will
influence the way ECs are treated in the future. Samples were collected after every major
treatment step within the facility. These processes are discussed below in greater detail.

The primary removal mechanisms for a water renewal facility are (Metcalf &
Eddy, 1999):

1. Transformation/Destruction

a. This can be in the form of off-gassing such as in the nitrogen

removal within the activated sludge system, during which



19

ammonia is transformed into nitrogen gas and released into the
atmosphere.

b. Various chemicals are injected into the process including metal
salts and pH stabilizers, these can potentially interact with various
chemicals within the waste stream causing a chemical
transformation.

C. Destruction occurs of certain chemicals and organisms depending
on UV intensity. The typical dose of UV radiation at water renewal
facilities is approximately 35mJ/cm? (Metcalf & Eddy, 1999). The
dose is much higher at LSWRF at approximately 70 — 100 mJ/cm?
(Hartman, 2021).

2. Physical Removal

a. This is the most common form of removal for a water renewal
facility and usually involves either sludge collection and/or
filtration.

b. Solids are removed at the primary and secondary clarifiers through
settling and sludge collection at the LSWREF. Solids are then sent
to the digesters for volatile solids reduction.

C. Treated solids for the City of Boise are sent to the Twenty Mile
South Biosolids Application Site for use as Class B biosolid
fertilizer to grow crops for cattle consumption.

Observing a reduction across the clarification processes would indicate physical

removal via settling within the clarifiers. This would lead to ECs being removed from the



20

effluent but indicate that ECs are accumulating within the solids system. If a reduction is
seen across a treatment process such as the activated sludge system or UV, it would
indicate transformation/destruction.

Analysis Approach

The procedures summarized here have been described in detail elsewhere
(Asimakopoulos et al., 2017). The approach is a series of sample collections,
stabilizations, and concentration steps leading to LC/MS analysis. Samples are
concentrated in a controlled manner to make the detection by the LC/MS more effective.

The process is generally as follows:

Acidification Preparation
(Stabilization) (Concentration)

LC/MS Analysis

Collection

Figure 2.3  Sample Analysis Flow Chart

Sampling Procedures

All samples were collected as grab samples either using a grab sample bottle or a
measured grab sample through a composite sampler. Grab samples were utilized for this
research as they are commonly used at water renewal facilities and are a good procedure
to determine a starting point for research at the LSWRF.

The figure below outlines a process flow diagram for the LSWRF. PS1 — PS3 are
the primary sampling locations that are used by City of Boise operations staff for

processes control.



21

Influent Headworks Primary Aeration Secondary uv River
Collection Clarifiers Basin Clarifiers Disinfection Discharge

Figure 2.4  LSWRF Liquid Process Flow Diagram

The six sampling locations within the facility were:

1. Influent: Samples were collected from the main influent manhole, which is
the same location used by the City of Boise. Samples were collected
utilizing the automatic sampler at the facility. The sampler has a filter on
the suction side of the pump that prevents large solids from entering. The
opening size is approximately 1mm.

2. Primary Clarifier Effluent: Samples were pulled immediately after the
Primary clarifier and after the addition of sodium hydroxide for pH control
within the aeration basins.

3. Aeration Basin Effluent: Samples were pulled from the aeration basin
effluent channel at the same location City of Boise operations samples for
the mixed liquor concentrations.

4. Secondary Clarifier Effluent: Samples were pulled from the effluent
launder of secondary clarifier number one.

5. UV: Samples were pulled using the automatic sampler used for final
effluent compliance at the post aeration facility. This sample was collected

after post-aeration, a process unit that adds dissolved oxygen to the



22

effluent for salmonid species. This represents the LSWRF Effluent to the
Boise River.

6. W3: W3 water is facility effluent that is slightly chlorinated. Samples were
pulled at yard W3 hydrant. This sample was intended to look at the
potential effect of chlorine on EC concentration.

The figure below shows a satellite photograph with the sampling locations

(orange) and liquids process units (blue) both throughout the LSWRF.

- e "4 A
Aeration Basin . © @ Aeration Basin % = Secondary
: Effluent (ABE) ; 74 Clarifier

| — ] o T
Headworks > gt S o= A

__ ° 4 Secondary
.. Clarifier Effluent
(SCE)

Influent (INF)

ﬂpi

: ) _ i w . == UV Disinfection
=t / - P e i (uv)
Primary Clarifier ¢ =7 , r o

I Chlorinated Plant

Primary Clarifier = ' Effluent (W3)
Effluent (PE)

Figure 2.5 LSWRF Overview with sample locations

Sample Preparation

Sample preparation of the grab samples collected were performed in the
laboratory according to the procedures described in (Asimakopoulos et al., 2017). The
procedures included two different sample preparation methods (deemed method A and

method B). Method A concentrated target analytes by applying vacuum and heat



23

followed by filtration (instrument protection) while method B extracted target analytes

based on differential solubility. Sample preparation method A was selected for this

research.

Sample Collection

Samples were all collected on weekdays at approximately the same time, between

3:00 PM and 6:00 PM. The following outlines the specific ways in which the samples

were collected at each of the locations:

Influent: A 500 mL sample was drawn using the HACH automatic
sampler at the influent sampling location. The sample was transferred into
a glass jar. A duplicate sample was pulled for every test at this location for
QC purposes.

Primary effluent: Grab samples were collected after the primary clarifier
in the primary clarifier effluent channel downstream of the sodium
hydroxide dosing point. The channel is approximately 4 feet wide and 10
feet deep. The sampler is only used for primary clarifier effluent. And is
made with a plastic jar attached to a long pole. It is plunged to 5 feet
below the surface of the channel and the grab sample is collected. The
sample was then transferred into a glass jar.

Aeration basin effluent: Grab samples were collected in the aeration basin
effluent (ABE) channel immediately prior to the secondary clarifier
influent splitter box. Samples were collected using a similar apparatus to
the primary clarifier sampler that is reserved for the aeration basin effluent

sampling location.



24

e Secondary clarifier effluent: Grab samples were collected in the effluent
launder of secondary clarifier one. The glass jar was lowered into the
effluent launder by hand for sample collection.

e UV Disinfection: Grab samples were collected for the UV effluent using
the HACH composite sampler located at the post aeration facility. A 500
mL sample was collected into the glass jar.

e W3: Grab samples were collected for the W3 system using the W3 hose
bib outside of the UV facility. The valve was opened and W3 ran onto the
ground for approximately 1 minute before a sample was collected into the
glass jar.

e Blank: The blank sample was collected in a glass bottle upon arrival back
at the Environmental Research Lab. RO water available on tap within the
room was used for the blank.

Acidification

Samples were immediately acidified after collection to prevent the need for
freezing them. A solution of diluted hydrochloric acid and RO water was used. The
beginning pH for samples ranged from 6.5 to 7.5. 75 mL was drawn from the sample jar
into a cleaned beaker. The beaker was placed onto a mixing table and a magnetic stirrer
was added into the sample. The HCI solution was placed into a titration burette and
slowly added to the solution to lower the pH to 2.5 (+/- 0.5). pH was constantly

monitored during titration using a HACH pH probe placed into the solution.



25

Samples were added to cleaned amber glass jars following acidification and
stored in a refrigerator until sample preparation. All the amber glass jars used for storage
were sealed with paraffin film.

Sample Concentration

Sample concentration followed method A from (Asimakopoulos et al., 2017)
which involved the following steps:
1. Samples were combined as 25 mL of sample with 25 mL of Methanol

with surrogate solution into a rotary evaporator flask.

2. Volume reduction by the rotary evaporator to approximately 2-5 mL
a. rotary evaporator speed: 250 rpm
b. rotary evaporator water bath temperature: 60 °C
C. rotary evaporator vacuum: ~40 torr
d. The time for the rotary evaporator fluctuated from 9 to 15 minutes

depending on the solution. Most times were approximately 12
minutes. It was noted that the primary effluent and raw influent
samples tended to take the most time. Due to the high solids
concentration of the ABE samples it was noted that solids were
still present on the side of the flask after the solution had reached
the desired volume.

e. The condenser cooling water was maintained at 5 °C by a chiller
and constantly circulated with a pump.

3. Samples were transferred to a 15 mL glass sample tube and 10 mL of ethyl

acetate was added.



26

4. A gentle stream of N2> was used to evaporate the samples.